
18

repair parts for 45-0453 Smartlink Platform
and smartlink plugger

1

7

19

33

33

14

20

14
16

16

21

14
10

14

11

14

29

6

13

12

15
35

26

31
32

32

34

28

27

15

26

35

3

2

110 7

5

5
11

11

13

12

11

25

26 14

14

36

24

37

37

37

37

37 37

434214

44

39
32

32

32

32

32

38

30

30

22

40

40

23

37

39
32

34

27

14

26

14

26

14

14

14

28

14
14

4

4

9

8

18

17

32

31

32

20



19

repair parts for 45-0453 Smartlink Platform
and smartlink plugger

ref qty part no description
 1 2 46503 Wheel (cream color)

2 40540 Wheel (gray color)
 2 1 68184 Lift Tube Assembly
 3 1 26360 Transport Handle Bar
 4 2 24192 Hitch Bracket
 5 2 40737 Hitch Tube
 6 1 26288 Lift Handle Catch
 7 2 45100 Hex Bolt, 1/2-13 x 4"
 8 2 44292 Hex Bolt, 5/16-18 x 2-1/2"
 9 2 43224 Hex Bolt, 5/16-18 x 2-1/4"
 10 4 43085 Hex Bolt, 5/16-18 x 1-1/2"
 11 5 43063 Hex Bolt, 5/16-18 x 1"
 12 2 48115 Nylock Jam Nut, 1/2-13
 13 2 43019 Jam Nut, 1/2-13
 14 47 47810 Nylock Nut, 5/16-18
 15 2 44044 Clevis Pin, 3/8 x 3/4"
 16 2 47134 Hair Cotter Pin, .08 x 1.58"
 17 1 43343 Hair Cotter Pin, 3/32 x 2-5/16"
 18 1 23353 Hitch Pin, 3/8 x 3"
 19 1 26358 Tray
 20 2 26359 End Plate
 21 1 26345 Center Brace
 22 1 26369 Shaft

ref qty part no description
 23 2 63929 Spool Assembly (Double)
 24 2 63930 Spool Assembly (Single)
 25 2 47630 Hex Bolt, 5/16-18 x 3/4" (Thd.)
 26 8 43182 Hex Bolt, 5/16-18 x 3/4"
 27 2 43083 Hex Nut, 5/16-18
 28 2 40776 Grip (Red)
 29 1 46831 Grip
 30 2 714-0121 Cotter Pin, 5/32 x 1"
 31 4 48106 Shoulder Bolt, 3/8-16 x .9"
 32 8 R19171616 Washer, .5312 x 1 x .0598
 33 4 HA21362 Nylock Nut, 3/8-16
 34 2 HA24298 Return Spring
 35 2 26289 Axle Retainer
 36 2 40800 Storage Hook
 37 8 741-0493A Split Bearing, 3/4"
 38 1 46500 Spacer, .82" x 1" x 7.88"
 39 2 48665 Spacer, .8" x 1" x 1.65"
 40 2 44798 Flange Bearing
 41 8 1540-31 Washer, .78" x 1.25" x .062"
 42 24 43086 Lock Washer, 5/16"
 43 24 24924 Aerator Knife
 44 24 43080 Carriage Bolt, 5/16-18 x 3/4"

1 40753 Owners Manual


